
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



 

TCEQ-20972 (11/08/2024)  Page 1 of 7 
Wastewater Individual Permit Application, Plain Language Template

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUMMARY OF APPLICATION IN PLAIN 
LANGUAGE FOR TPDES OR TLAP PERMIT 

APPLICATIONS 

Summary of Application (in plain language) Template and 
Instructions for Texas Pollutant Discharge Elimination System 
(TPDES) and Texas Land Application (TLAP) Permit 
Applications 
 
Applicants should use this template to develop a plain language summary of your facility and 
application as required by Title 30, Texas Administrative Code (30 TAC), Chapter 39, 
Subchapter H. You may modify the template as necessary to accurately describe your facility 
as long as the summary includes the following information: (1) the function of the proposed 
plant or facility; (2) the expected output of the proposed plant or facility; (3) the expected 
pollutants that may be emitted or discharged by the proposed plant or facility; and (4) how 
you will control those pollutants, so that the proposed plant will not have an adverse impact 
on human health or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements. After filling in the 
information for your facility delete these instructions.   
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below. 
 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
DOMESTIC WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

The City of West University Place (CN600687750) operates The City of West University Place 
Wastewater Treatment Plant (RN101917268), a 2.0 MGD wastewater treatment plant that is 
used to serve the City of West University Place. The facility is located at  2801 N Braeswood 
Blvd., in Houston, Harris County, Texas 77025. This permit application is to request a renewal 
for the existing permit.  

Discharges from the facility are expected to contain standard domestic wastewater 
pollutants, such as BOD, Ammonia Nitrogen, and Total Suspended Solids. Domestic 
wastewater is treated by The influent system consists of a manual bar screen that followed by 
two screw pumps that lifts the influent into the aeration basins. The treatment system 
currently is configured as a contact stabilization plant. The influent waste stream mixes with 
the returned activated sludge in a splitter box and feed the contact basins. The contact basins 



 

TCEQ-20972 (11/08/2024)  Page 2 of 7 
Wastewater Individual Permit Application, Plain Language Template

will be followed by clarifier solids from the bottom of the clarifier returning to the reaeration 
basins and then either fed to the influent steam or sent to a gravity thickener that is then 
sent to the digester. The clear water from the surface of the clarifier will flow through the 
chlorine contact basin where chlorine gas will be used for disinfection. The water then will 
flow through a 30-inch discharge pipe to the Brays Bayou.  The feed from the digester will 
then go to the sludge holding tank and through the belt filter presses where the solids will be 
dewatered. After the solids are dewatered the solids will be transported to the existing 
landfill. A current project in construction will install a new submersible lift station. A current 
project in design will install a new mechanical screen, grit chamber, convert the plant to 
complete mix from contact stabilization, and change the disinfection system from chlorine 
gas to liquid sodium hypochlorite. 
  



 

TCEQ-20972 (11/08/2024)  Page 3 of 7 
Wastewater Individual Permit Application, Plain Language Template

PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 
TPDES o TLAP 
 
AGUAS RESIDUALES DOMÉSTICAS /AGUAS PLUVIALES 
 
El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 
pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 
requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 
proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 
es una representación ejecutiva fedérale de la solicitud de permiso. 
 
La ciudad de West University Place  (CN600687750) opera a planta de tratamiento de aguas 
residuales de ciudad de West University Place (RN101917268), una planta de tratamiento de 
aguas redisuales de 2.0 MGD para attender a la communidad del centro de la ciudad de West 
University Place. La instalación está ubicada en 2801 N Braeswood Blvd., en Houston, 
Condado de Harris, Texas 77025. Esta solicitud de permiso es para solicitar una Renovación 
del permiso existente.  

Se espera que las descargas de la instalación contengan estándares, como demanda biológica 
de oxigeno, nitrógeno amoniacal, y solidos suspendidos totales. Las aguas residuales 
domésticas. están tratado por El sistema de afluente consta de una rejilla manual de barras, 
seguida de dos bombas de tornillo que elevan el afluente a las cuencas de aireación. El 
sistema de tratamiento está configurado actualmente como una planta de estabilización por 
contacto. La corriente residual del afluente se mezcla con el lodo activado de retorno en una 
caja divisora y alimenta las cuencas de contacto. A estas cuencas de contacto le seguirán los 
sólidos del clarificador, provenientes del fondo del clarificador, que regresan a las cuencas de 
reaireación y luego se alimentan al vapor del afluente o se envían a un espesador por 
gravedad que, a su vez, se envía al digestor. El agua limpia de la superficie del clarificador 
fluye a través de la cuenca de contacto de cloro, donde se utiliza cloro gaseoso para la 
desinfección. Posteriormente, el agua fluye a través de una tubería de descarga de 30 
pulgadas hasta el Brays Bayou. La alimentación del digestor se dirige al tanque de 
almacenamiento de lodos y a través de los filtros prensa de banda, donde se deshidratan los 
sólidos. Una vez deshidratados, los sólidos se transportan al vertedero existente. Un proyecto 
en construcción instalará una nueva estación de bombeo sumergible. Un proyecto en diseño 
instalará una nueva criba mecánica y un desarenador, convertirá la planta de estabilización 
por contacto a mezcla completa y cambiará el sistema de desinfección de cloro gaseoso a 
hipoclorito de sodio líquido. 
  



 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

RENEWAL 

PERMIT NO. WQ0010058001 

APPLICATION. City of West University Place, 3800 University Boulevard, West University 
Place, Texas 77005, has applied to the Texas Commission on Environmental Quality (TCEQ) to 
renew Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0010058001 (EPA 
I.D. No. TX0023841) to authorize the discharge of treated wastewater at a volume not to 
exceed an annual average flow of 2,000,000 gallons per day. The domestic wastewater 
treatment facility is located at 2801 North Braeswood Boulevard, in the city of Houston, in 
Harris County, Texas 77025. The discharge route is from the plant site to Brays Bayou Above 
Tidal, thence to Brays Bayou, which is part of the Houston Ship Channel/ Buffalo Bayou Tidal. 
TCEQ received this application on July 25, 2025. The permit application will be available for 
viewing and copying at West University Place Municipal Building, City Secretary's Office, 3800 
University Boulevard, West University Place, in Harris County, Texas prior to the date this 
notice is published in the newspaper. The application, including any updates, and associated 
notices are available electronically at the following webpage: 
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. This 
link to an electronic map of the site or facility's general location is provided as a public 
courtesy and not part of the application or notice. For the exact location, refer to the 
application. 
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-95.42004,29.696455&level=18 
 
ALTERNATIVE LANGUAGE NOTICE. Alternative language notice in Spanish is available at:  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 
El aviso de idioma alternativo en español está disponible en  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is 
administratively complete and will conduct a technical review of the application. After 
technical review of the application is complete, the Executive Director may prepare a draft 
permit and will issue a preliminary decision on the application. Notice of the Application 
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice 
will contain the deadline for submitting public comments. 

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a 
public meeting on this application. The purpose of a public meeting is to provide the 
opportunity to submit comments or to ask questions about the application. TCEQ will hold a 



 

public meeting if the Executive Director determines that there is a significant degree of public 
interest in the application or if requested by a local legislator. A public meeting is not a 
contested case hearing. 

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting 
public comments, the Executive Director will consider all timely comments and prepare a 
response to all relevant and material, or significant public comments. Unless the application 
is directly referred for a contested case hearing, the response to comments, and the 
Executive Director’s decision on the application, will be mailed to everyone who 
submitted public comments and to those persons who are on the mailing list for this 
application. If comments are received, the mailing will also provide instructions for 
requesting reconsideration of the Executive Director’s decision and for requesting a 
contested case hearing. A contested case hearing is a legal proceeding similar to a civil trial 
in state district court.  

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE FOLLOWING ITEMS 
IN YOUR REQUEST: your name, address, phone number; applicant's name and proposed 
permit number; the location and distance of your property/activities relative to the 
proposed facility; a specific description of how you would be adversely affected by the 
[...]
TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 62 of 66 

E. Pretreatment standards 

Is the SIU or CIU subject to technically based local limits as defined in the instructions? 

☐   Yes ☐   No 

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR Parts 405-
471? 

☐   Yes ☐   No 

If subject to categorical pretreatment standards, indicate the applicable category and 
subcategory for each categorical process. 

Category: Subcategories: Click to enter text. 

Click or tap here to enter text. Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

F. Industrial user interruptions 

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, pass 
through, odors, corrosion, blockages) at your POTW in the past three years? 

☐   Yes ☐   No 

If yes, identify the SIU, describe each episode, including dates, duration, description of 
problems, and probable pollutants.  

Click to enter text. 



 

 

 

 

 

 

 

 

 

 

 

Attachment 1 

10400 – Core Data Form   



TCEQ-10400 (11/22) Page 1 of 3 

          TCEQ Core Data Form 

 

For detailed instructions on completing this form, please read the Core Data Form Instructions or call 512-239-5175. 

SECTION I: General Information 
 

1. Reason for Submission (If other is checked please describe in space provided.) 

 New Permit, Registration or Authorization (Core Data Form should be submitted with the program application.) 

 Renewal (Core Data Form should be submitted with the renewal form)    Other       

2. Customer Reference Number (if issued) Follow this link to search 

for CN or RN numbers in 

Central Registry** 

3. Regulated Entity Reference Number (if issued) 

  CN  60068775   RN 101917268 

SECTION II: Customer Information 
 

4. General Customer Information                                       5. Effective Date for Customer Information Updates (mm/dd/yyyy)        

 New Customer                                             Update to Customer Information                      Change in Regulated Entity Ownership 

Change in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts)                            

The Customer Name submitted here may be updated automatically based on what is current and active with the Texas Secretary of State 

(SOS) or Texas Comptroller of Public Accounts (CPA). 

6. Customer Legal Name (If an individual, print last name first: eg: Doe, John) If new Customer, enter previous Customer below:   

City of West University Place       

7. TX SOS/CPA Filing Number 

      

8. TX State Tax ID (11 digits) 

      

9. Federal Tax ID  

(9 digits) 

      

10. DUNS Number (if 

applicable) 

      

11. Type of Customer:    Corporation   Individual     Partnership:  General  Limited 

Government:  City  County  Federal  Local   State  Other        

                            

  Sole Proprietorship  Other:       

12. Number of Employees 

 0-20      21-100       101-250       251-500       501 and higher 

13. Independently Owned and Operated? 

 Yes                   No 

14. Customer Role (Proposed or Actual) – as it relates to the Regulated Entity listed on this form. Please check one of the following 

Owner                                 Operator                              Owner & Operator 

Occupational Licensee        Responsible Party                VCP/BSA Applicant                       
 Other:                                                                                                        

15. Mailing  

Address:  

3800 University Blvd 

      

City  West University Place State  TX ZIP  77005 ZIP + 4       

16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable) 

            

 TCEQ Use Only 

https://www15.tceq.texas.gov/crpub/
https://www15.tceq.texas.gov/crpub/
https://www15.tceq.texas.gov/crpub/


TCEQ-10400 (11/22) Page 2 of 3 

18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable) 

(  713  ) 662-5810            (       )     -       

SECTION III: Regulated Entity Information 

21. General Regulated Entity Information (If ‘New Regulated Entity” is selected, a new permit application is also required.)                              

 New Regulated Entity       Update to Regulated Entity Name       Update to Regulated Entity Information         

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of organizational endings such 

as Inc, LP, or LLC). 

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)  

      

23. Street Address of 

the Regulated Entity:             

(No PO Boxes) 

      

      

City        State     ZIP        ZIP + 4       

24. County       

If no Street Address is provided, fields 25-28 are required. 

25. Description to  

Physical Location: 
      

26. Nearest City    State Nearest ZIP Code 

               

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be 

used to supply coordinates where none have been provided or to gain accuracy).   

27. Latitude (N) In Decimal:        28. Longitude (W) In Decimal:        

Degrees Minutes Seconds Degrees Minutes Seconds 

                                    

29. Primary SIC Code  

(4 digits) 

30. Secondary SIC Code  

(4 digits) 

31. Primary NAICS Code 

 (5 or 6 digits) 

32. Secondary NAICS Code 

(5 or 6 digits) 

                      

33. What is the Primary Business of this entity?    (Do not repeat the SIC or NAICS description.) 

      

34. Mailing  

Address:  

      

      

City        State     ZIP        ZIP + 4       

35. E-Mail Address:        

36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable) 

(     )    -              (     )    -       





 

 

 

 

 

 

 

 

 

 

Attachment 2 

Plain Language Summary 

  



 

TCEQ-20972 (11/08/2024)  Page 1 of 7 
Wastewater Individual Permit Application, Plain Language Template 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUMMARY OF APPLICATION IN PLAIN 
LANGUAGE FOR TPDES OR TLAP PERMIT 

APPLICATIONS 

Summary of Application (in plain language) Template and 

Instructions for Texas Pollutant Discharge Elimination System 

(TPDES) and Texas Land Application (TLAP) Permit 

Applications 
 

Applicants should use this template to develop a plain language summary of your facility and 
application as required by Title 30, Texas Administrative Code (30 TAC), Chapter 39, 
Subchapter H. You may modify the template as necessary to accurately describe your facility 
as long as the summary includes the following information: (1) the function of the proposed 
plant or facility; (2) the expected output of the proposed plant or facility; (3) the expected 
pollutants that may be emitted or discharged by the proposed plant or facility; and (4) how 
you will control those pollutants, so that the proposed plant will not have an adverse impact 
on human health or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements. After filling in the 
information for your facility delete these instructions.   
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below.  
 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
DOMESTIC WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

The City of West University Place (CN600687750) operates The City of West University Place 
Wastewater Treatment Plant (RN101917268), a 2.0 MGD wastewater treatment plant that is 
used to serve the City of West University Place. The facility is located at  2801 N Braeswood 
Blvd., in Houston, Harris County, Texas 77025. This permit application is to request a renewal 
for the existing permit.  

Discharges from the facility are expected to contain standard domestic wastewater 
pollutants, such as BOD, Ammonia Nitrogen, and Total Suspended Solids. Domestic 
wastewater is treated by The influent system consists of a manual bar screen that followed by 
two screw pumps that lifts the influent into the aeration basins. The treatment system 
currently is configured as a contact stabilization plant. The influent waste stream mixes with 
the returned activated sludge in a splitter box and feed the contact basins. The contact basins 



 

TCEQ-20972 (11/08/2024)  Page 2 of 7 
Wastewater Individual Permit Application, Plain Language Template 

will be followed by clarifier solids from the bottom of the clarifier returning to the reaeration 
basins and then either fed to the influent steam or sent to a gravity thickener that is then 
sent to the digester. The clear water from the surface of the clarifier will flow through the 
chlorine contact basin where chlorine gas will be used for disinfection. The water then will 
flow through a 30-inch discharge pipe to the Brays Bayou.  The feed from the digester will 
then go to the sludge holding tank and through the belt filter presses where the solids will be 
dewatered. After the solids are dewatered the solids will be transported to the existing 
landfill. A current project in construction will install a new submersible lift station. A current 
project in design will install a new mechanical screen, grit chamber, convert the plant to 
complete mix from contact stabilization, and change the disinfection system from chlorine 
gas to liquid sodium hypochlorite. 
  



 

TCEQ-20972 (11/08/2024)  Page 3 of 7 
Wastewater Individual Permit Application, Plain Language Template 

PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 

TPDES o TLAP 

 

AGUAS RESIDUALES DOMÉSTICAS /AGUAS PLUVIALES 

 

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 

pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 

requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 

proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 

es una representación ejecutiva fedérale de la solicitud de permiso. 

 

La ciudad de West University Place  (CN600687750) opera a planta de tratamiento de aguas 
residuales de ciudad de West University Place (RN101917268), una planta de tratamiento de 
aguas redisuales de 2.0 MGD para attender a la communidad del centro de la ciudad de West 
University Place. La instalación está ubicada en  2801 N Braeswood Blvd., en Houston, 
Condado de Harris, Texas 77025. Esta solicitud de permiso es para solicitar una Renovación 
del permiso existente.  

Se espera que las descargas de la instalación contengan estándares, como demanda biológica 
de oxigeno, nitrógeno amoniacal, y solidos suspendidos totales. Las aguas residuales 
domésticas. están tratado por El sistema de afluente consta de una rejilla manual de barras, 
seguida de dos bombas de tornillo que elevan el afluente a las cuencas de aireación. El 
sistema de tratamiento está configurado actualmente como una planta de estabilización por 
contacto. La corriente residual del afluente se mezcla con el lodo activado de retorno en una 
caja divisora y alimenta las cuencas de contacto. A estas cuencas de contacto le seguirán los 
sólidos del clarificador, provenientes del fondo del clarificador, que regresan a las cuencas de 
reaireación y luego se alimentan al vapor del afluente o se envían a un espesador por 
gravedad que, a su vez, se envía al digestor. El agua limpia de la superficie del clarificador 
fluye a través de la cuenca de contacto de cloro, donde se utiliza cloro gaseoso para la 
desinfección. Posteriormente, el agua fluye a través de una tubería de descarga de 30 
pulgadas hasta el Brays Bayou. La alimentación del digestor se dirige al tanque de 
almacenamiento de lodos y a través de los filtros prensa de banda, donde se deshidratan los 
sólidos. Una vez deshidratados, los sólidos se transportan al vertedero existente. Un proyecto 
en construcción instalará una nueva estación de bombeo sumergible. Un proyecto en diseño 
instalará una nueva criba mecánica y un desarenador, convertirá la planta de estabilización 
por contacto a mezcla completa y cambiará el sistema de desinfección de cloro gaseoso a 
hipoclorito de sodio líquido. 
  



 

 

 

 

 

 

 

 

 

 

Attachment 3 

USGS Map   



Maxar

1 MILE RADIUS

APPLICANT AND TREATMENT FACILITY PROPERTY BOUNDARY

3 MI DISCHARGE ROUTE

POINT OF DISCHARGE

THREE MILES DOWNSTREAM

CITY OF SOUTHSIDE PLACE WWTP

ATTACHMENT 3
CITY OF WEST UNIVERSITY PLACE
WASTWATER TREATMENT PLANT

PERMIT RENEWAL
ORIGINAL USGS MAP

DATE:  JULY 2025

DRAWN: AET

CHECKED: MPM

KHA NO: 067812107

DESIGN: MPM



 

 

 

 

 

 

 

 

 

 

Attachment 4 

SPIF – Supplemental Permit Information Form 

  



TCEQ-20971 (08/31/2023)  Page 1 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL 
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by 
our agreement with EPA. If any of the items are not completely addressed or further information 
is needed, we will contact you to provide the information before issuing the permit. Address 
each item completely.  

Do not refer to your response to any item in the permit application form. Provide each 
attachment for this form separately from the Administrative Report of the application. The 
application will not be declared administratively complete without this SPIF form being 
completed in its entirety including all attachments. Questions or comments concerning this form 
may be directed to the Water Quality Division’s Application Review and Processing Team by 
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671. 

The following applies to all applications: 

1. Permittee: City of West University Place 

Permit No. WQ00 0010058001 EPA ID No. TX 0023841 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 
2801 North Braeswood Boulevard, Houston, in Harris County, Texas 77025 

  

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 

mailto:WQ-ARPTeam@tceq.texas.gov


TCEQ-20971 (08/31/2023) Page 2 of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)

Provide the name, address, phone and fax number of an individual that can be contacted to
answer specific questions about the property.